A Ha [J A 0T
CNAs;:,, LA
il

CNAS L0748 230014349552

A0 A

NO.1123120454
& W IR &
Test Report

ML AR . WL varriors CR2032 3V 210mAh
Name of Sample:  LITHIUM CELL Warriors CR2032 3V 210mAh

.é.:}f,${1 A i v TR A

Consignor: SUZHOU XINLVZHOU ELECTRONICS CO., LTD

b L,




LB T AR PR 5]
b Ui
Shanghai Institute of Chemical Industry
Testing Co., Ltd. Test Report

NO. 1123120454

1/10
5 d VLR warriors CR2032 3V 210mih
#%24 | Chinese
Name of Sample *i LITHIUM CELL Warriors CR2032 3V 21 0mAh
English
oo b5 1123120454
Sample No.
ESTX ¥ Dl R ERH B TR 20
Consignor SUZHOU XINLVZHOU ELECTRONICS CO.,LTD
L Yk i KT F AT A AT
Manufacturer SUZHOU XINLVZHOU ELECTRONICS CO.,LTD
B F ik i SIS SR 5 D)
i ST/SG/AC. 10/11/Rev. T&Anend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Y WA R AR
-f‘]i*:’-/ﬁ ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. | Section 38, 3
A%
Kot W ARG
ppearance Silvery Button metal shell
. o
ML aH 2023-12-15 BRAZERN | 500 1999 - 20200115
Accepted Date Test Date
Rl o SO MR 4R ity AME RS B 4R B
Altitude simulation, Thermal test, Vibration, Shock, External short
Test ltems circuit, Crush, Forced discharge
SRM, GROTETER GRIARAE T ST/S6/AC. 10/1 v 7{&4};"%(1._ 8. Bbritk %
K. O RL Y
RIEEH [The sample has passed the test items of UN Manual of gg{s\,'ﬁ\ﬁd ,rit%
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38. 3 oot i_"___;
Conclusion G :gu
Y2 H W) (Date) : 2024-0) ;;1. RHE
- BRI, 06¢ o Lithium content:0. 06g. Avuf sl it A5 ary Lithion Celd /
it (14)
Comment
Rkt / 4 A
£ 235000
Consignor
Address Post Code
T ™Rl M Ry
Approver: Checker: Compiler:
R4

Title:

ﬂlft";"fﬁih{ﬂﬂfﬁi K (Head of Electrochemical Testing Department)
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A5

No.
Items

¥R B LR
Name of Test

P ESER LSS
Standard requirement or The
Clause Number of Standard

BagR
Test Result

#ix
Remark

AR t#

Conclusion

| % BRI
Altitude
simulation

WEAIH GRS e T

1) ST/SG/AC, 10/11/Rev. ThAmend. | 38,3 i
571

U\ Manwal of Tests and Criteria

ST/SG/AC 10/ 11/Bev. TRAmend, | Seetion 38,0
Test T. |

WH %

See Appendix

it /

Passed

it e

Thermal test

(5=

WL Lt ubedl F

W ST/SG/AC, 10/11/Kev, T&Amend. | 38,3 ik
®1.2

N Manual ol Tests and Criterin
NT/SG/AL, 10711/ Rev. T&Amend. 1 Section [
Test T.2

W& 2
See Appendix 2

&k 4
Passed

&z

Vibration

LA R bd T

WY ST/SBAAC 10/ 11/ Rev. ThAmend, | 48,3 4
L]

(N Munual of Tests and Criteria

ST/SG/AC 10711/ Rev, T8Amend. | Section 38,3
Test T.:4

B 3
See Appendix 3

I
"

Passed

1 i
Shock

i G AlsdL F

WY ST/SG/AC. 10/11/Rev. TéAmend. | 38,3 %
RT.A

L\ Manuitl of Tests and Criteria

ST/S6/AC. 10/11/Rev. TAmend. | Scetion 382
Test T.4

W 4
See Appendix

it /

Passed

SH5ERE

o

circuit

External short

AN R M T

W) ST/SG/AC. 10/ 1 /Koy, TéAmend. 1 38.3 1A
BT.5

LN Manual of Tests and Criteria

ST/SG/AC, 10/11/Rev, T&Amend. | Section 38, 3
Test T.5

RHE 5
See Appendix

o

&t

Passed

E7:3

Crush

Gk G fbsdt -

JY ST/ASGAAC L0/ 11 /Rev. TéAmend, | 48,3 X
TR

LN Manual of Tests and Criteria

ST/SG/AC. 10/11/Rev. ThAmend. | Section 3R
Test T. 6

W% 6
See Appendix

o

i 4

Passed

S

Forced discharge

WA iR bt T

Y ST/SG/AC, 10/11/Rev, TéAmend, |38, 3 X
21K

LN Manual of Tests wnd Criterin

ST/SG/AC 10711 /Rev. ThAmemd. | Seetion 38,3
Test T.K

Wl 7

See Appendix

-

it /

Passed

LTFZEA

This space intentioml [y ler't hlank

BR A
Test Environment
Condition

ERREHLIE : 20C-21°C ARG - /%
Ambient temperature:20°C-21'C;Ambient humidity:/%

2 aRBHAL
Subcontracted Test
Condition

BRAH ’
Test Item
HOERE | 24 / o AR
Subcontracted | Name Post Code
Laboratory bk &
Address Tel
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A¥ 1 BRAR LA | AR
No. Name of Test ltems | Altitude simulation
2 HakA XA Before RIE After FERA|HAECE| R
ER Sample Status ¥ |FAReE| RE | AHBEE |MassLoss| Residual &
Sample Mass ocv Mass ocv ocV  |Other
No. le N g N 1% % Event
001 G 2.8592 | 3.31 | 2.85%0 | 3.31 0.01 | 100,00 | ©
002 e 28766 | 3.30 | 2.8763 | 3.30 0.01 | 100.00 | o
003 . D 98262 | 3.31 | 2.8261 | 3.3 0.00 | 10000 | ©
004 e 2.8638 | 3.30 | 2.8637 | 3.30 0.00 | 100.00 [ ©
005 L e I 28459 | 3.30 | 2.8436 | 3.30 0.01 | 100,00 | ©
006 PR W 2.8326 | 3.30 | 2.8325 | 3.30 0.00 | 100.00 [ 0
007 o 2.8338 | 3.30 | 2.8337 | 3.30 0.00 | 100.00 | ©
008 " 2.8655 | 3.30 | 2.8653 | 3.30 0.01 | 100.00 | ©
009 I 2.8678 | 3.30 | 2.8677 | 3.30 0.00 | 100.00 | ©
010 = . 2.8215 | 3.30 | 2.8214 | 3.30 0.00 | 100.00 | ©
| el s | 2B 7 2. 8373 / 0. 00 / 0
02 | wil e | 28600 / 2. 8509 / 0.01 / 0
013 | i e | 2885 / 2. 8430 / 0.00 / 0
0 | i | 28R / 2. 8590 / 0.01 / o
15 | e | 2:B557 / 2. 8556 0.00 0
6 | uliiR.. | 2EED / 2, 8287 / 0.01 / o
ar | i e | 28469 / 2. 8468 / 0.00 0
018 I o 2. 8290 2, 8289 / 0.00 / 0
08 | i | 2,838 / 2.8337 ; 0.00 0
B | gaaed | s 2. 8690 / 0.01 0

i L-ilh V-ilmA D-MER R-8LE F-RK -k, LHMA. LMK, T8RP, X,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% ; LI L
No. Name of Test Items Thermal test
wa|  Haws [REM B RBE Aer | 5 g4 %| M4 E e
&5 Sample Status ¥ |FBLE| AE FF24d, /5| Mass Loss| Residual 518 -3
Sample Mass ocv Mass ocy oCV  |Other
No. /g v g % % % Event
00! o 2.8590 | 3.31 | 2858 | .31 0.08 | 100.00 | o
002 o 2, 8763 390 | 28746 | 3.32 0.06 | 100,00 | o
003 . 2, 8261 3.91 | 2823 | 3.32 0.00 | 100,00 | o
004 e 2.8637 | 3.30 | 2.8615 [ 3.3 0.08 | 100.00 [ ©
005 ... 98456 | 3.30 | 28437 | 3.31 0.07 | 100.00 | o
006 A ol 2.8325 | 3.30 | 2.8300 | 3.3 0.09 | 100.00 [ ©
007 - 28337 | 3.30 | 28315 [ 3.31 0.08 | 100.00 | ©
008 i 9 2. 8653 3.30 | 2.8637 | 3.3 0.06 | 100.00 | ©
009 R ad 9.8677 | 3.30 | 2.8638 [ 3.1 0.07 | 100.00 | o
010 B 2.8214 | a3.30 | 2.8193 | 3.31 0.0r | 100,00 | ©
011 e T | BB / 2.8338 / 0.05 / 0
012 | il | 28508 f 2. 8492 / 0.08 / o
013 | i | 25480 / 2.8432 / 0. 06 0
014 Ful |}_.Efirilrli,m.1 2. 8390 / 2.8571 / 0.07 / 0
015 e | S.8558 / 2, 8547 / 0.03 / 0
016 R / 2. 8275 / 0. 04 / 0
017 i e | 25 / 2, 8451 / 0.06 0
0l = ity | 265 / 2,827 0. 06 / &
019 Ful |-?f?ifi{.l&..-m-u 2. 8337 2.8317 / 0.07 / 0
020 el ] 2.6600 2. 8670 0.07 0
B L VA D-AH4R R-LE F-RRK 0-RMH. LM, RMk. RBR. ZLX.

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% 3 3| H B £ #F )|
No. Name of Test Items | Vibration
#& | mans [ DEWhoe | KEEA_lggms Mees| A
%5 Sample Status F¥® | F%bLE| K¥ | FBELE |MassLoss| Residual | TR
Sample Mass ocv Mass ocv ocv Other
No. /g N g N /% % Event
001 P o a9 2.8568 | 3.31 | 2.8586 | 3.32 0.00 | 100.00 | o
002 it 2.8746 | 3.32 | 2.8760 | 3.32 0.00 | 100.00 | o
003 m,fff,'ﬁw 2. 8236 3.32 2. 8256 132 0. 00 100. 00 0
004 o 2.8615 |  3.31 2. 8632 3,32 0.00 | 100.00 | o
005 sl 2.8437 | 2.3 2, 8451 3,32 0.00 | 100.00 | o
006 e 2.8300 | 3.31 | 28322 | 3.32 0.00 | 100.00 | o
= Al ; = R ¢ ; ’
007 R .t B 2.8315 |8 3.9 2.8329 | 3.32 0.00 | 100.00 | o
008 S 2.8637 | 3.31 | 2.8649 |I 3.32 0.00 | 100.00 | o
il | scharge:
009 s 2.8658 | 3.31 | 2.8674 | 3.32 0.00 | 100.00 | o
AR . ; 9 A= /
010 W il 2.8193 [ 3.31 2.8215 | 3.32 0.00 | 100.00 | o
AR e
ol Ful IT discharged 2. 8358 ¢ 2. 8376 / 0. 00 0
; e
012 Fully discharged 2.8492 / 2. 8503 / 0. 00 / o]
el ———— .
013 W I f 2. 8451 / 0.00 / 0
T - S
014 Fully discharged 2. 8571 / 2. 8598 / 0. 00 0
c e L 9 Q= o GEA [
015 Fully fi'\r;h;lrm:d 2. 8547 / 2. 8561 / 0. 00 £ 0
016 Tul |};t§i[ﬁ~l&uu.-d 2.8215 / 2.8293 / 0.00 i/ 0
oo L r = / i 7 4 :
017 Il l,\L discharged 2.8451 / 2.8473 / 0.00 / 0
018 i | SRR / 2. 8292 0.00 / 0
’-'E.‘E"." L 0 017 / ¥ QA
019 i bl 2. 8317 / 2. 8342 / 0.00 0
0 | el an || 2870 2. 8692 0.00 0

&ix: Ll V-imA D-ARR R-sR5L F-ARK 0-Aiih. LR, MK, s, £t
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,
No Disassembly,No Rupture & No Fire.
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A5 BN LH | i
No. ’ Name of Test Items Shock
Ha Haka XA Before KIS Afier FERE ﬂ%@,[{ tie
%" Sample Status RE | FBELE| AE¥ |FREME| MassLoss | Residual | LR
Sample Mass ocv Mass ocv ocv Other
No. Ig N /g N Ma % Event
001 I 0B 2.8586 | 3.32 | 2.8585 | 332 | 0.00 | 100.00 | o
002 » 2.8760 | 3.32 | 2.8756 | 3.32 0.01 100.00 | o
003 e 2.8256 | 3.32 | 2.8255 | 3.32 0.00 | 100.00 | o
004 G 2.8632 [ 3.32 | 2.8632 | 3.32 0.00 | 100.00 | o
005 %, i 2.851 | 3.32 | 28148 | 3.32 0. 01 100.00 | o
006 i 2.8%2 | 332 | 2.8n7 | 3.32 0.02 | 100,00 | o
007 e 28329 | 3.32 | 2.8325 | 3.32 0.00 | 100,00 | o
008 i 2.8649 [ 3.32 | 2.8645 | 3.32 0.01 100.00 | o
009 P i A 2.8674 | 3.32 | 2.8671 | 3.32 0.0 100.00 | o
010 i 2.8215 | 3.32 | 2.8215 | 3.32 0.00 | 100.00 | o
(T o S Y / 2.8371 / 0.02 0
012 | i e | 2.0E08 / 2. 8498 / 0.02 / 0
] i | 28 / 2.8449 ’ 0. 01 =
TN Y e T / 2, 8597 / 0.00 # 0
05 | wil e | 2056 / 2.8559 / 0.01 / 5
i w289 / 2.8290 / 0.01 3 o
07 ] peen | 287 / 2, 8469 / 0.01 / 0
T BT il P / 2. 8287 s 0.02 / 0
T Y T / 2. 8341 0.00 / o
0l e | 2 / 2. 8688 : 0.01 . 5

L L V- DMK R-SLE F-ALKk 0-Rittih. AHA. EMRIK. A, RALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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o 5 BEFE LA | s _.
s Name of Test ltems External short circuit
s HakA HoREEHEA P
Sample No. Sample Status Max. Exlemja%Tempcmturc Oior Eveni
= Und fs[]ﬂ%m 62.5 0
e ndisgharged 5.2 =
s i seharged 0.6 =
i e 63.0 ”
e lfnd?;f;{m;[ll'ged 64.3 0
006 T o1, 7 =
ot L’ml;‘;gﬁgnd 63.0 0
e i'nditig:lel%gui 62. 6 0
i Ul:dﬁ-;l‘ﬁ;lzl'ged 61.3 0
as l‘ndﬁﬁfgggd 65.2 o
ol Full:\; f{ﬁlﬁu-gm 87.7 o
il Ful 1%?1&?;.%,,, 58.5 o
0id Ful l:cjlﬂf:lﬁup,nd 57.2 o
b Ful ])\L fi?irzlf'nrg.,-u 57.9 o
ais Ful Ib;'r:li:i}isiclltzlas'gf‘d 58. 3 o
0io Ful J'ii?:inj:llingud 57.:9 o
i Ful |.:gii’fpl|iia rged 57.9 o
g8 Ful Ii‘i ?1 ihj'lllllfn'grd 67..1 0
4 Ful ll\b f«j\lﬁ:llli!;lrgt-(l 57.3 =
92 Ful IJ\L :Ti!if-lllfn ged 57.1 o

Fii: DR R-BE F-RK 0-LAEK, RAK, LKA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A5 6 #AA 8 24k I

No. Name of Test ltems Crush
ot HaRA MRk EHE R SRR
Sample No. Sample Status el Exterr;a‘::Tcmp SahiEe Other Event

021 Undpschares 19.5 0

022 Undseharge 21.6 0

e Unu?.:gf:.'.lgpn 215 0

i Und jsiﬂh'[lL;gc d 21.9 o

Na 1‘nwliﬂ;%gud 20.9 0

h26 Fulli?%iikcll?arged el 0

01 Fully disctarged 2.5 0

e Ful 1?fi%c?argea 22.2 0

e i e 218 0

030 Ful f'/dtsffcﬁrged 21.3 0
LUF% This space ir;lr]e‘::liki onally left

Bii: DMK F-AZK 0-RMk. AAK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 . R B AR i ol A P
No. Name of Test Items Forced discharge
Haths #ERE fem g
Sample No. Sample Status Other Event
031 Ful 1?' :r’};ibsicllilurged 9
032 Ful 1);' f;i?rlllllglrg-?d =
033 Ful I\L!Tx’fc[z?wd 0
034 Ful 1??;&'1%“-“4 s
035 Full;y; frl\iﬁ‘:cfllllargvd 2
036 Ful 12\L ?J\:iﬁs"{cillllargod 8
037 Ful lr\t :ii!llllarspd g
038 Ful 17:" ?J‘.i}':fl?f‘:lrged -
039 Ful lff;:iliﬁrgcd &
040 Ful l?j’}fiﬁrgﬂi 9
LR This spalc:;‘lirLti(::]Lionall.\'

@ik D-Mk F-RK 0-EMk, K.
li’ule: D-Disassembly F-Fire O-No Disassembly & No Fire.
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